

TEST REPORT



Number: GZHT90288877

Applicant: CORTINA N.V.
MEERSBLOEM-MELDEN 42,
9700 OUDENAARDE, BELGIUM
Attn: PETER DE MEZURE

Date: May 15, 2012

Sample Description:

Two (2) Groups Of Submitted Sample Said To Be:

- (A) Cemented Slip On Jogger Shoe In White
- (B) Cemented Slip On Jogger Shoe In Black.

Standard : EN ISO 20345: 2004/A1: 2007
Ref. No. : BESTLIGHT
Sole : EVA + Rubber
Date Received/Date Test Started : May 09, 2012

Test Result Please Refer To Attached Page(S).

Should you have any query on this report, you may contact at gzfootwear@intertek.com

Authorized By:
For Intertek Testing Services
Shenzhen Ltd.

A handwritten signature in black ink, appearing to read 'Andy Huang', is written over a horizontal line.

Huang Ning, Andy
Assistant General Manager

WJB / cocoyxlin

Page 1 Of 3

Intertek Testing Services Shenzhen Ltd. Textile & Footwear Division

3/F., Hengyun Building, 235 Kaifa Ave., Guangzhou
Economic & Technological Development District, Guangzhou, P.R.C

深圳天祥质量技术服务有限公司纺织鞋类测试部

中国广州经济技术开发区开发大道 235 号恒运大厦 3 楼

Tel: (8620)2232 1668/8396 6868 Fax: (8620)8208 9909 Postcode: 510730



Number: GZHT90288877

Tests Conducted (As Requested By The Applicant)

Outsole Slip Resistance (EN ISO 20344:2004/A1: 2007(5.18), SRA, 23°C)

(B)		<u>Requirement</u>	<u>Pass/Fail</u>
<u>Ceramic Tile/Sodium Lauryl Sulphate</u>			
Heel Part	0.35	Min. 0.28	Pass
Flat Contact	0.35	Min. 0.32	Pass

Number : GZHT90288877

Tests Conducted (As Requested By The Applicant)

